MUNICIPALITY OF ASSIGINACK

BOX 238, MANITOWANING, ONT., POP 1NO
(705) 859-3196 or 1-800-540-0179
www.assiginack.ca

REGULAR VIRTUAL MEETING OF COUNCIL
Via ZOOM
Tuesday, December 1, 2020 5:00 pm
AGENDA

For Consideration:

1.

OPENING
a) Adoption of Agenda
b) Disclosure of Pecuniary Interest and General Nature Thereof

ANNOUNCEMENTS

ADOPTION OF MINUTES
a) Regular Virtual Meeting of November 3, 2020
b) Assiginack Public Library Board Meeting of September 29, 2020

¢) Manitoulin East Municipal Airport Commission Meeting of November 2,
2020

DELEGATIONS
NONE

REPORTS

a) MOECC Manitowaning Drinking Water System Inspection Report November
20, 2020

ACTION REQUIRED ITEMS

a) Accounts for Payment : General $ 117,260.89
[...]
problematic. Post (trim) chlorination is also available.
Approximately two days supply of drinking water is maintained in the reservoir located beneath the plant.

The membrane cleaning process involves backwash cycles using low pressure air scouring every 15 to 60 minutes.
Maintenance washes (short duration chemical wash - 45 minutes) and Clean in Place (longer chemical soak times -
2.5 hours) cycles occur as needed based on transmembrane pressure or number of hours in use, and includes
treatment with sodium hypochlorite for removal of organics, and citric acid for removal of inorganics. Once the
chemical has been added by the operator the process is automated.

Neutralization of CIP effluent utilizes calcium thiosulphate or caustic soda. The backwash reservoir waste and
neutralized wastewater is then discharged to sanitary sewer. The Municipal Drinking Water Licence does allow for
discharge of neutralized backwash water to Manitowaning Bay if necessary. Discharge to the Bay occurred in the
past.

Site (Name): DISTRIBUTION (WATER iINSPECTION)

Type: Other Sub Type:

Comments:

The population of Manitowaning is estimated to be approximately 600, with about 350 service connections. It is
reported that approximately 65 connections are to commercial finstitutional premises such as the medical clinic,
daycare, retirement home and various businesses. The distribution system was commissioned in 1975 and consists
of two main components including Town lines and private lines.

A) Town Lines:

The distribution system pipes include a 300 foot, 10 inch diameter pipe extending outwards from the water plant, 8
inch diameter water mains on Queen Street and Main Street, with 6 inch lines on all other municipal lines. PVC piping
was used except for a small section of 10 inch line. There are approximately 50 hydrants owned and maintained by
the Municipality.

B) Private Lines:

The Municipality allowed six private lines to be installed on the agreement that maintenance and hookup fees were
the sole responsibility of the owners of the private lines. The Municipality did not maintain these lines nor provide
microbiological or chlorine residual sampling prior to 2004. In 2004, the Municipality asked its operating authority to
begin sampling and testing residuals throughout the entire distribution system. Three private hydrants are installed on
private lines. These lines are now included as part of the yearly flushing program on the municipal system. Further,
any repairs on the private lines are now overseen by the operating authority. Please note that should any of these
private distribution lines have six or more connections, they would be considered stand alone distribution systems
and would required registration as such. Any stand alone distribution systems would be subject to all conditions as
outlined in O. Reg. 170/03.

Site (Name): CLASSIFICATION

Type: Plant Classification Sub Type:

Comments:

The Manitowaning Water Treatment Plant is classified as a Class [l Water Treatment Subsystem.

The Manitowaning distribution system is classified as a Class 1 Water Distribution System.

Site (Name): MOE DWS Mapping
Type: DWS Mapping Point Sub Type:

Report Generated for spinnerna on 18/11/2020 (dd/mmiyyyy) Page 3 of 13
Site #: 210001013

MANITOWANING DRINKING WATER SYSTEM

Date of Inspection: 13/10/2020 {dd/mm/yyyy)



. Ministry of the Environment, Conservation and Parks
Ontario Inspection Report

Report Generated for spinnema on 18/11/2020 {dd/mm/fyyyy) Page 4 of 13
Site # 210001013

MANITOWANING DRINKING WATER SYSTEM

Date of Inspection: 13/10/2020 (dd/mmiyyyy)



- Ministry of the Environment, Conservation and Parks
Ontario Inspection Report

INSPECTION SUMMARY:
Introduction

¢ The primary focus of this inspection is to confirm compliance with Ministry of the Environment,
Conservation and Parks (MECP) legislation as well as evaluating conformance with ministry drinking water
related policies and guidelines during the inspection period. The ministry utilizes a comprehensive, multi-
barrier approach in the inspection of water systems that focuses on the source, treatment and distribution
components as well as management practices.

This drinking water system Is subject to the legislative requirements of the Safe Drinking Water Act, 2002
(SDWA) and regulations made therein, including Ontario Regulation 170/03, "Drinking Water Systems"
(O.Reg. 170/03). This inspection has been conducted pursuant to Section 81 of the SDWA.

This report is based on a "focused” inspection of the system. Although the inspection involved fewer
activities than those normally undertaken in a detailed inspection, it contained critical elements required to
assess key compliance issues. This system was chosen for a focused inspection because the system's
performance met the ministry’s criteria, most importantly that there were no deficiencies as identified in
0O.Reg. 172/03 over the past 3 years. The undertaking of a focused inspection at this drinking water system
does not ensure that a similar type of inspection will be conducted at any point in the future.

This inspection report does not suggest that all applicable legisiation and regulations were evaluated. It
remains the responsibility of the owner to ensure compliance with all applicable legislative and regulatory
requirements.

This inspection proceeding during the Corona virus pandemic, and is thus limited somewhat in scope. The review
period is May 1,2019 to May 31,2020.

Source

* The owner had a harmful algal bloom monitoring plan in place.

The MDWL has yet to be updated with requirements for a "Harmful Algal Bloom" action plan, yet OCWA has
proactively developed a generic document which will provide some assistance. Site specific details should be
inserted into the document.

Currently, weekly visual checks for algal blooms are occurring while the source water is free of ice.
Capacity Assessment

* There was sufficient monitoring of flow as required by the Municipal Drinking Water Licence or Drinking
Water Works Permit issued under Part V of the SDWA.

In accordance with the certificate of approval, two types of flow must be monitored:

1. The flow rates of water conveyed into treatment systems.

2. Flow rate and daily volume of water conveyed to the distribution system from each treatment system that has a
separate line feeding the distribution system. Within the plant the three filter trains feed one line.

Raw water and treated water flow meters were calibrated on May 13, 2020,

¢ The owner was in compliance with the conditions associated with maximum flow rate or the rated capacity
conditions In the Municipal Drinking Water Licence issued under Part V of the SDWA.

Permit To Take Water (PTTW) # 1366-7SXN4J expired June 12, 2019. PTTW # 7278-BALLLV expires April 2,

Report Generated for spinnema on 18/11/2020 (dd/mm/yyyy) Page 5 of 13
Site #: 210001013

MANITOWANING DRINKING WATER SYSTEM

Date of Inspection: 13/10/2020 (dd/mmfyyyy)



. Ministry of the Environment, Conservation and Parks
Ontario

Inspection Report

Capacity Assessment

2029.

The PTTW provides for maximum takings of 1,149.12m3/day. Maximum raw water takings during the review period
amounted to 497m3/day in August 2019.

The Municipal Drinking Water Licence provides for a rated capacity of 1,045m3/day. Reports provided indicate
treated water flow rate was 399m3/day in July 2019.

Treatment Processes

The owner had ensured that all equipment was installed in accordance with Schedule A and Schedule C of
the Drinking Water Works Permit.

The owner/operating authority was in compliance with the requirement to prepare Form 2 documents as
required by their Drinking Water Works Permit during the inspection period.

From former reports:
- A Form #2 was completed for the July 2018, replacement of 8 inch PVC pipe (including pipes, elbows, couplings
and saddles) with stainless steel, located prior to the steel pipe tee as treated water exits the plant.

- A Form #2 was completed for the September 2018, SCADA replacement.

- Removal of coagulant feed system and change over to ultra-filtration membranes were addressed in Schedule C
of the DWWP.

Records indicated that the treatment equipment was operated in a manner that achieved the design
capabilities required under Ontario Regulation 170/03 or a Drinking Water Works Permit and/or Municipal
Drinking Water Licence issued under Part V of the SDWA at all times that water was being supplied to
consumers.

This water treatment plant uses a process that includes membrane filtration (ultrafiltration as of January 2019)
followed by chemical disinfection with sodium hypochlorite to achieve the required log removal/inactivation credits.
The following table summarizes the required log removalfinactivation and the credits assigned to each stage of the
treatment process, as per Schedule E of the MDWL,

LOG REMOVAL CREDITS
EQUIPMENT CRYPTO GIARDIA VIRUSES
Membrane Filtration 2.0 3.0 0
Chlorination 0 0.5 4.0+
DESIGN TOTALS 2.0 35 4.0+
REQUIRED 2.0 3.0 4.0

MEMBRANE FILTRATION:

As per Schedule E the following criteria must be met at all times:

1. Maintain effective backwash procedures. During review period there was no indication of problems. Operator
indicates filters are set to run backwash cycles on pre-set intervals which can be changed as needed.

2. Monitor the integrity of the membranes by continuous particle counting or equivalent means (i.e. pressure decay
measurements). During review period operator indicates pressure decay testing occurred normally. Membrane
integrity tests are set to run on pre-set schedules with pressure decay tests every 24 hours.

3. Continuously monitor filtrate turbidity. During review period there was no indication of problems. Also an onsite

Report Generated for spinnema on 18/11/2020 (dd/mm/yyyy) Page 6 of 13
Site #: 210001013

MANITOWANING DRINKING WATER SYSTEM

Date of Inspection: 13/10/2020 (dd/mm/fyyyy)



Ministry of the Environment, Conservation and Parks

Ontario @ Inspection Report

Treatment Processes

datalogger can be used to review trending.

4. Meet the performance criterion for filtered water turbidity of less than or equal to 0.1 NTU in 99% of the
measurements each month. In May 2018, a new SCADA system was commissioned. Filter efficiency requirements
appear to be met. Comments:

-It is noted that filter efficiency calculations no longer include backwash turbidity. Operators should continue to
monitor automated filter efficiency calculations to ensure they reflect actual conditions.

-Filter turbidity alarms are set at 0.1NTU and will automatically shut down the filter.

-Daily PVS data sheets provide a running calculation of monthly filter efficiency.

CHLORINATION:

The chlorine disinfection compaonent of this system must achieve a minimum of 0.5-log inactivation of Giardia and
4-log inactivation of viruses. The SCADA system now provides CT trending which effectively provides a history of
automated calculations. The operator continues to perform a CT calculation and documents situations where the
chlorine levels leaving the clearwell are 0.80 mg/L or less, as confirmed in the logbook.

Records confirmed that the water treatment equipment which provides chlorination or chloramination for
secondary disinfection purposes was operated so that at all times and all locations in the distribution
system the chlorine residual was never less than 0.05 mg/l free or 0.25 mg/l combined.

Where an activity has occurred that could introduce contamination, all parts of the drinking water system
were disinfected in accordance with Schedule B, Condition 2.3 of the Drinking Water Works Permit.

Operator has access to Ministry’s watermain disinfection procedure.

Treatment Process Monitoring

Primary disinfection chlorine monitoring was conducted at a location approved by Municipal Drinking
Water Licence and/or Drinking Water Works Permit issued under Part V of the SDWA, or at/near a location
where the intended CT has just been achieved.

Primary disinfection monitoring is required to take place at a point where intended contact time is completed. At this

plant the chlorine analyzer (identified as the pre chlorine analyzer) draws a sample from a point located at the end
of the contact chamber pre clearwell.

Note that a trim chlerine injection point is located just downstream of the high lift pump header, with the associated
post chlorine analyzer located just prior to water exiting the building. There is an SOP in place for use of the trim
chlorine system.

Continuous monitoring of each filter effluent line was being performed for turbidity.

The secondary disinfectant residual was measured as required for the distribution system.

The operating authority typically pursues a distribution monitoring program including free chiorine residual levels in
4 bacti samples on one day and 3 chlorine residual levels on another day, at least 48 hours apart.

Operators were examining continuous monitoring test results and they were examining the results within
72 hours of the test.

All continuous monitoring equipment utilized for sampling and testing required by 0. Reg.170/03, or
Municipal Drinking Water Licence or Drinking Water Works Permit or order, were equipped with alarms or
shut-off mechanisms that satisfy the standards described in Schedule 6.

Report Generated for spinnema on 18/11/2020 (dd/mmiyyyy) Page T of 13
Site #: 210001013

MANITOWANING DRINKING WATER SYSTEM

Date of Inspection: 13/10/2020 {dd/mm/yyyy)



. Ministry of the Environment, Conservation and Parks
Ontario

T

Inspection Report

reatmen

The chlorine system is alarmed at 0.85mg/l, with a low, low alarm at 0.8mg/l with no set delay. A lockout exists,
which ensures that filter trains are shut down when the chlorine levels drop below 0.8mg/l, as measured at the end
of the contact tank.

The operator calculates CT when levels are less than 0.8mg/l.

Filtrate turbidity alarms are set at 0.1INTU, with no set delay. A lockout exists, which ensures that the filter trains
are shut down when filtrate turbidity is 0.1NTU or greater

Continuous monitoring equipment that was being utilized to fulfill O. Reg. 170/03 requirements was
performing tests for the parameters with at least the minimum frequency specified in the Table in Schedule
6 of O. Reg. 170/03 and recording data with the prescribed format.

All continuous analysers were calibrated, maintained, and operated, in accordance with the manufacturer's
instructions or the regulation.

Schedule 6, Regulation 170 requires a check and calibration of continuous analyzers {chlorine and turbidity) as
often as necessary, if manufacturer does not specify, to ensure the following margins of error:

Free chlorine residual +/~ 0.05mg/l at concentrations of up to 1.0mg/l and proportionately higher with increased
concentrations. OCWA indicates verification work is completed once per month.

Turbidity +/- 0.1INTU. OCWA indicates verification work is completed once every month,

Operations Manuals

The operations and maintenance manuals contained plans, drawings and process descriptions sufficient
for the safe and efficient operation of the system.

The operations and maintenance manuals met the requirements of the Drinking Water Works Permit and
Municipal Drinking Water Licence issued under Part V of the SDWA,

Logbooks

Records or other record keeping mechanisms confirmed that operational testing not performed by
continuous monitoring equipment was being done by a certified operator, water quality analyst, or person
who suffices the requirements of O. Reg. 170/03 7-5.

Security

The owner had provided security measures to protect components of the drinking water system.

Certifi ini

The overall responsible operator had been designated for each subsystem.

The ORO is the operator on call. This is an established routine within the Espanola hub. ORQ's are aware of which
operator is on call and who is unavailable,

Operators-in-charge had been designated for all subsystems which comprised the drinking water system.